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CF1907001
HOT AOLLED CARBON STEEL PLATE _EA SUMME 50190830-PS-052-027
Customer icate No
 ASTM A6 FEA L VUNDAI CORPORATION LY AR : 2019-08-30
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Product. 13 v | s | & |wefm | W[y |2l cls|m|pr|s|c|n|o|[m|w|n|y 5| on
(Nfmm) %, (%) (35) {%5) e m 4 3 3 4 4 2 2 3 2 3 3 3 3 3
1 741 R20025 FESG197607 T|3291 4761 20 U L |1.478] 193 | 863 | 152 | 43 2 1 14 0 1 1 0 28 11750
P 11,532| 199 | 877 | 148 | 41 2 1 17 0 ] 2 1 3
! 7 R22284 FEG6234601 T {3201 | 4655 26 U L |1,497) 196 | 838 | 147 | 51 3 1 22 0 1 2 1 28 11,736
P [1.530] 188 | 885 | 128 | 61 3 1 23 a 1 2 1 33
i 1 R27284 FEGH234602 T13201|4655| 26 U L |1.497] 195 | 833 | 147 | 51 3 1 22 0 1 2 1 28 1,736
P 11,539 188 | 885 | 128 | 61 3 1 23 Q 1 2 | 33
741 R22284 FEAR234603 T]3201 | a65.56| 26 u L 11,497 196 | 838 | 147 | 51 3 1 22 8] 1 2 1 28 |1.736
P |1.539] 188 | 835 | 128 | &1 3 1 23 0 1 2 1 33
741 R22284 FEGG234604 T13201]4855] 26 U L [1,497] 186 | 838 | 147 | 51 3 1 22 0 1 2 1 28 (1,736
P 11,539 188 | 885 | 128 | ©1 3 1 23 0 1 2 1 33
a1 Rzz6a FBGG234605 T 3200 4655( 26 u L[1.497) 196 | 833 | 147 | 51 3 1 22 0 1 2 1 28 11,736
P 1,639 188 | 885 128 | 61 3 1 23 0 1 2 1 33
74 R22284 FEGG234006 T 3201|4655 26 u L |1.497| 196 | 838 | 147 | 51 3 i 22 0 1 2 1 28 11,736
P [1,539] 188 | 835 | 128 | 61 3 1 23 0 1 2 1 a3
74 R22284 FECH234607 T 3201|4655 26 u L [1.497( 196 | 838 | 147 [ &1 & 1 22 0 1 2 1 28 (1,736
P |1.539] 188 | 885 | 128 | 61 3 1 23 0 1 2 1 33
o, B:Bollom
ath:200mm (Rectangular), YP Mid © 2 (0.2% off-set),5 (0.5% underload), U (Upper vield paint), L (Lower vield point)
ine arained sleel. Basic oxygen process and Vacuum degassing process were applied.= This Mill Test Certificale is issued in accordance with EN 10204 Type 3.1
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